Appendix 1: Neonatal Hypoglycaemia
Management of “AT RISK” or hypoglycaemic infant (nil orally)

INFANT NIL ORALLY

First BGL within 30min of birth or
earlier if medically indicated

BGL<1.5 mmol/L

YV V V

Discuss with
Paediatrician/Registrar
Insert IV cannula

2mL/kg 10% dextrose bolus
Start 10% dextrose infusion
at 60mL/kg/day

Consider 0.3 mg/kg IM
glucagon if difficult IV
access — may repeat x1 if
good response

Next BGL/TBG 30 mins post
bolus

BGL <1.5 mmol/L

Discuss with
Paediatrician/Registrar
Give another 2mL/kg 10%
dextrose bolus

Increase 10% dextrose
infusion to 90mL/kg/day or
increase to 12.5% dextrose
solution (dextrose
concentration higher than
12.5% should only be given
via central IV access)

Next TBG in 30min
Calculate glucose
requirement in mg/kg/min
Hypoglycaemia bloods whilst
TBG < 2mmol/L if Glucose
requirement persistently
above 10mg/kg/min

BGL 1.5-2.5 mmol/L

v

Insert IV cannula
Consider 2ml/kg 10%
dextrose bolus

10% dextrose infusion at
60ml/kg/day

Next BGL/TBG in 30mins
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BGL 1.5-2.5 mmol/L

|

Consider 2mL/kg 10%
dextrose bolus

Increase 10% dextrose
infusion up to 90mL/kg/day
Next BGL/TBG in 30min
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BGL >2.6 mmol/L
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Insert IV cannula
10% dextrose at 60mL/kg/day
Check BGLin 3 hours

BGL >2.6 mmol/L
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Monitor BGL 6 hourly,

then 12 hourly if clinically stable
and BGL> 2.6 mmol/Lon 3
consecutive occasions

» Gradually introduce enteral
feeds whilst titrating down IV
fluids when clinically
appropriate

» Continue monitoring pre-feed
BGL’s whilst weaning IV
fluids




